A
&CURRAN HULL WATER
POLLUTION
CONTROL

FACILITY

November
2019

MONTHLY
OPERATING
REPORT

E e

woodardcurran.com

COMMITMENT & INTEGRITY DRIVE RESULTS




Table of Contents

1 EXECULIVE SUMIMAIY ..o e s e s 2
2 FlOWS @Nd LOAMINGS ...c.veeiiiiieiiiie ettt 3
2.1 Average Effluent Monthly Flows — TWO Year COmMpariSon..........ccueeeeeerieeeiieiie e 4
2.2 Monthly Summary of Rainfall and the Influence on Effluent Flows............ccoooieiiiiiiiiiiinnins 5
L e 221 o] = o T OSSR 7
4 Key Performance INdiCAtOrS. ... ...ouieiiiiieiie ettt e et e e e neesneeenneenneas 10
41 Water Quality — October 2019 .. ..o 10
LR © e [o g @e] o1 o SRS 11
6 MainNtenanCe SUMMAIY ... ..o e 15
6.1 Tasks Completed This MONTN ........oiiii e e 15
S Y- 1 =1 4V PR 20
8 StaAff DEVEIOPIMENT .. .ottt 21
9 COllECtiON SYSTEIM ...t 22
9.1 Wet Well Cle@ning ... ..o e 22
9.2 Collection System MainTENANCE .. ..coiiiie ettt e e e et e et e e sneeeenneens 22
10 Project Management & AdmINIStration .........cocuiiiioiiiiiiii e 24
10.1  On-Going Projects and SUPPOIt HEMS........c..iiiiiiiiiiieee e 24
Cover pictures: [top] EPA field workshop —flow measurement in headworks [Dave Wilson
assisting the group]

[bottom] EPA field workshop — process control [Joe Basler assisting the group]

Hull Water Pollution Control Facility
Monthly Operating Report 1 November 2019



1 EXECUTIVE SUMMARY

This Monthly Operating Report provides a summary of the pertinent information and
activities that occurred at Hull WPCF during the month of November 2019.

No lost-time incidents for the month of November.

There were 136 effluent samples taken in the month of November. Please see page (8) for details.
There were no effluent permit violations.

Plant average flows were slightly higher in November in comparison to September & October.
Overall rainfall was comparable to October. The average daily flow for the month was 1.66 MGD. A
total of 5.48 inches of rainfall was recorded for the month.

The plant and collection system odors were low. The Bioxide system was not service as the system
was shut down for the season on 10/28/19. The H2S trending graphs through early November are
attached with some interesting findings.

Asset Management Accounts checkbook for 05M is attached, and the updated planned expenses
sheets also attached. A review of the account status between W&C and Hull Sewer Dept. is an
on-going process.

There was one grinder pump call out during the month of November that the staff responded.

O&M staff continued to assist HSD with assistance & tracking of some of the equipment off the
original “Critical Equipment List”.

W&C O&M working with Engineering on multiple projects including Facility Planning & Pump
Stations, Conditions Assessments, Headworks and PS Structural, Gunrock/Atlantic Ave and
Nantasket Ave lining projects.

Planning meetings held with HSD to discuss headworks bypass, capital projects, and on-going
projects — effluent outfall, perimeter resiliency grant [berm], HVAC upgrade.

Assisted with pump station shutdowns and force main drain backs as part of on-going sewer project
work.

Worked with Town for the effluent outfall inspection project and plant shutdowns as needed.
Co-ordinated and worked with the Town to host the EPA field workshop on 11/21/19.

Woodard & Curran strives to deliver a high-quality operations service and is
responsive to our customers concerns. Please feel free to request any modifications
to the format or content of this report.

Hull Water Pollution Control Facility
Monthly Operating Report 2 November 2019



2 FLOWS AND LOADINGS

Average Daily Flows and Loadings for the Month:

Eff Flow Inf Flow Inf BOD Inf TSS EffBOD EFF TSS
MGD MGD LBS LBS LBS LBS

Nov 2017

Nov 2018

Nov 2019

* Meter drift — influent flow meters are strap on doppler flow meters, and the internal pipe condition
prevents getting a strong signal. The staff adjusts accordingly and utilizes the area velocity meter in the
aeration tank inlet channel as needed. All loadings are based on the effluent flow meter. There is an
additional flow meter installed in the headworks that is monitoring influent sewage flows. This meter
will be tied into the Scada system soon.

** Influent sewage dirty on less sample days, some impact on higher loading, due to interceptor
cleaning project.

Hull Water Pollution Control Facility
Monthly Operating Report 3 November 2019



21 AVERAGE EFFLUENT MONTHLY FLOWS - TWO YEAR COMPARISON

Monthy Average Flows

MGD

e

Nov "7 Jan 18 Mar 18 May "18 Jul 18 Sep 13 Jan "8 Mar 19 May '18 Jul 18 Sep 19 Nov 18 Jan 20

=
g
2
=

Date (11/1/2017 to 11/30/2019)
B EFF FLOW (Mo Avg)

sonmy Average Fioes

Monthly average flow for November was 1.66 MGD, slightly higher than previous 2 months.
There were three significant rain events in October. The total precipitation for the month
was 5.48 inches. The graph shows a 2-year summary of the monthly average flows.

Hull Water Pollution Control Facility
Monthly Operating Report 4 November 2019



2.2 MONTHLY SUMMARY OF RAINFALL AND THE INFLUENCE ON EFFLUENT FLOWS

Rainfall and Effluent Flow

|
I
Inches

MG

—] 105

\;‘fl‘m L. A —_— | I [ 0.0
] T 7 T T T T
111 13 "5

119 1111 1113 1115 17 1118 1121 11123 11725 1127 11128 121

Date (11/1/2019 to 11/30/2019)
4 EFF FLOW o RAINFALL

This graph shows the days where plant flows were higher due to some rainfall [Blue Peaks]. This
graph provides a good indication where flows remained higher due to wet weather conditions. On
11/23-25, rainfall in the area was higher than anticipated and this caused for a rise in plant flows
during that period. Inflow and Infiltration out in the collection system has been noted in the past
with the increased effluent flow values when it rains.

Hull Water Pollution Control Facility
Monthly Operating Report 5 November 2019



MG

i1 o7 913 919

Rainfall and Effluent Flow

ITvlll I"TY\"T}

107 10013 1019

Date ( 9/1/2019 to 11/30/2019)

Ak EFF FLOW

A RAINFALL

AadiD Shasadhaans

This graph shows the last 3 months and the impacts of rainfall on plant flows.

Hull Water Pollution Control Facility
Monthly Operating Report

-4 } } 0.0
1112 1124 11/30
November 2019

Inches



3 COMPLIANCE

> Plant Effluent

e There were no permit exceedances for the month of November.

Plant process conditions continued to be maintaining very well, with the aeration tank solids inventory
more consistent, since the Nantasket interceptor cleaning is nearing completion. Wasting rates were
somewhat lower during the month. Effluent clarity remained good. There was only one secondary
clarifier for much of the month, until the rain event on 11/24-25. Plant flows peaked at around 6.5MG,
and the additional secondary clarifier and both primary clarifiers were put online.  Sludge settleability
remained good. No chlorination of the RAS was needed. The aeration process mode remained in
contact stabilization mode, with a limited flow into aeration tank #1. The current split is approximately
10-15% to aeration tank #1, with all RAS flow going to aeration tank #1, and approximately 85-90% of
flow going into aeration tank #3. This process mode allows for lower solids loading to the secondary
clarifiers, minimizes filamentous bacteria formation, and nitrifying bacteria predominance, while
maintaining a higher system solids inventory and good sludge settling characteristics. W&C held off
placing the primary clarifier and gravity thickener online to minimize odors around the facility [11/24/19]

Hull Water Pollution Control Facility
Monthly Operating Report 7 November 2019



Data Over Time

15000————

10000—

MGIL

5000—

a1 8 15 822 29 95 812 9119 026 1073 1010 10117 10/24 10/31 17 11714 1021 11:28 125

Date ( 8/1/2019 to 11/30/2019)
# MLSS Tank 3 # ML55 Tank 1

LSS5V Review

Trend showing MLSS levels in the aeration tanks over the past four months, after the
interceptor cleaning began. The trend shows the rise in concentrations through late
September, however, the concentrations moderated through the end of November, as a
result of increased wasting of sludge and lesser amounts of cleaning days.

e A Copy of the NPDES report for November 2019 was submitted to the DEP and then forwarded to
the Hull Sewer Dept. The Whole effluent Toxicity results for the sample collected in November was
compliant.

e Corporate team [Frank C & Alan F] continued work with the Scada to Hach Wims data management
computer data export and transitioning data sharing between SCADA, HACH, and Power Bl for
analysis. This also supports additional energy tracking work for the Al project setup.

e The Use of Drylet continued. The additive continues to show improved secondary effluent quality
and bacterial augmentation of the process. This observation was seen during the heavier loaded
days and during higher flow periods. Also, the clarity of the facility effluent has increased. The
costs for use of the Drylet product is being paid for by W&C. The goal to be achieved is that the
product costs will be offset by the lower sludge generation and lower sludge disposal costs. The

Hull Water Pollution Control Facility
Monthly Operating Report 8 November 2019



daily dose of Drylet product was decreased to “1 scoop” dosed (1 pound), since the primary clarifier
is back online, and the amount of food [loading] to the aeration system is lower.

Photos below show the typical November conditions with the plant in the contact stabilization mode
process flow mode, with some feed to aeration tank #1 also. The flow split is ~90% to aeration tank
#3 and ~10% to aeration tank #1. Overall, the system solids inventory has been lowered.
Continued good settling characteristics in the secondary sludge and low [slightly higher] turbidity in
clarified effluent. Moderate brown system color in aeration tank #3, and no odors. The month
progressed where the aeration color has gotten lighter, to a more normal color, due to the lighter
load of solids from the interceptor cleaning.

|

BN
Aeration tank #1- less & lighter foam Sec clarifier #1 [clear/low turbidity] Aeration tank #3 [moderate brown color]

e There were no SSO reports submitted in November.

e SPCC: Regular inspections of the new AST and fuel day tank, as well at container storage of
waste oil. Updated file. Materials were received for the containment system for the Godwin pump
secondary containment from Vortex Turnkey Solutions. Vortex will install the liner under the
Godwin pump unit, as well as install the additional “honey bucket screens” on the suction and
discharge lines in early to mid-December

Hull Water Pollution Control Facility
Monthly Operating Report 9 November 2019



4 KEY PERFORMANCE INDICATORS

41

Parameter Info

Daily
Allowed
Max in
month

Parameter Units

Min
%

Weekly

Avg. Max
Allowed
in month

WATER QUALITY - NOVEMBER 2019

Permit Requirements

Monthly

Avg Freq

Period
Monthly
Avg.

EES

Period # of
Daily  Sample
Max S

# of
Violations

Eff TSS 1 X Week
Eff TSS LBS 1152 768 | 1 XWeek | 231.3 | 132.1 | 301.7 0
% 85 1X 92.5
% TSS Rem Month o
Eff BOD MGIL | 5o 45 30 | 1XWeek | 7.4 3.6 | 14.0 4 0
Eff BOD LBS 1152 | 768 | 1 XWeek | 100.7 | 39.6 | 156.5 0
% 85 1X 93.6
% BO
% BOD Rem Month o
S MGL | 4.0 0.7 3 X Day 0.24 | 0.01 | 0.86 90 o
Eff Fecal #'(Alfo 260 88 | 1XWeek 10 10 10 4 )
Eff pH U [ 855 | 6.5 1X Daily 7.0 6.7 7.2 30 0
Enterococci #ﬁc:o 276 35 1 X Week 25 10 70 4 0
. There were 136 effluent samples taken in the month of November with zero [0] NPDES Permit
exceedances.

Gallons Treated vs Sludge Disposed

Month ‘ Effluent Treated, MG Sludge Disposed, Gals
November 2017 34.14 117,000
November 2018 87.57 62.500
November 2019 49.83 53,000 *

* Some Impact from interceptor cleaning, with increased solids processed/disposal quantity

Hull Water Pollution Control Facility

Monthly Operating Report 10 November 2019



5 ODOR CONTROL

There were no odor complaint calls during the month of November. The gravity thickener and primary clarifier
remained off-line for most of November as these tanks have historically are the source of a lot of the odors within and